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Project No.: BCTC-LH170903544S

LT

Product Name:

Soshine 18650 2600mAh 60A 3.7V =i FiL £ 26 1] 78 HL A1 B Fi it
Soshine VTC5 60A 2600mAh Flat Top High Drain 3.7V Lithium-ion Battery

AP AL BT 70 ] FYRAT BR 2 =)
Manufacturer: | Shenzhen Soshine Battery Co., Ltd.
g, || R TRIM R CKIRATIRR 1 Tl (X e eIl A AL R 2 AR
Address: 4F East, Xinyuke Complex Building, Ronghongtai Property Management, Langkou
’ Industrial Park, Dalang St., Longhua Dist., Shenzhen 518109, P.R. China
s R =
FRASES: | ot casw
Sample No.:
bR . Fell H 1)
Trade Mark: SOShlne Receiving Date: 2017-09-05
BE FHH - o PR
e _M% 3.6V, 2600mAh, 9.36Wh ﬁLH E_ 4 20-25C, 45-75%R.H
Rating: Testing Condition:

FE S AR / Appearance:

JEAR | Shape: [E#: / Cylindrical;
JN~F /1 Size (LXW X T): H: 64.90mm D: 18.19mm

AR 712 A1) 52 bR dE/ Test method and criterion:
Recommendations on the Transport of Dangerous Goods, Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.6, 38.3)
BeAE TR mEmmEi) S BT, 38.3brHEEE K
(ST/SG/AC.10/11/Rev.6, 38.3)

¥ 9635 H / Test Item:

T.1.: Altitude simulation /=5 #4, T.2.: Thermal test &R,
T.3.: Vibration #Ez1, T.4.: Shock 1,
T.5.: External short circuit 4 &% 8, T.6.: Impact / Crush f /5%,

T.8.: Forced discharge &/ Hi

¥: 96451 | Conclusion:

W, ZFESRFTEREGE LTk

38.3FRiHEE K

The sample has passed the test items of UNITED NATIONS "Recommendations on the TRANSPORT
OF DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, 38.3

Tested by:

%Z}\ Wb é ’&% Mo
g Ko

Reviewed by: /@Q/V U) Approved by:
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Project No.: BCTC-LH170903544S

—f% i B / General remark:
A R AR 6 45 AN SR A k.

The test results presented in this report relate only to the object tested.

ARt =], 5N = P i A AR AN R 2 R .

This report shall not be reproduced, except in full, without the written approval of the Issuing testing

laboratory.

A RE AR IG5 L 2 | Possible test case verdicts:

— WIS AN E A A8 i

— Test object does not meet the requirement

. N/A (or N)
— Test case does not apply to the test object
— TG it i A2 R
. ' P (Pass)
— Test object does meet the requirement
— BRI i AN A2 R
S F (Fail)
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Project No.: BCTC-LH170903544S

%#k/Clause

FrUEZE R/ Requirement + Test

kB [ Result

H5E/ Verdict

38.3.4.1

Test T.1: Altitude simulation/5 E )

Test cells and batteries shall be stored at a
pressure of 11.6 kPa or less for at least six
hours at ambient temperature (20+5°C)/#%
A FT L AR

WP N2025°C. KA EJIAS K T11.6kpa i ih
i

WA T6A /T

Cells and batteries meet this requirement if
there is no mass loss, no leakage, no venting,
no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell or
battery after testing is not less than 90% of its
voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

(RS HRAF G EOR: TolRESR. Tl

W TEM. T TR IoH K
G RS BRI S T R S AN T
HITF RS B F90% . I T0 5G T~ F s 777 T P 25K
ANid T 58 AR R HE S A R

No leakage, no venting, no
disassembly, no rupture and no
fire. / L~ TLEM. T o
filts TR VLK TCH KB B

The data see table 1. / Il % 1
&1,

38.3.4.2

Test T.2: Thermal test/{5. B R %

Test cells and batteries are to be stored for at
least six hours at a test temperature equal to
72+2°C, followed by storage for at least six
hours at a test temperature equal to - 40+2°C.
The maximum time interval between test
temperature extremes is 30 minutes. This
procedure is to be repeated 10 times, after
which all test cells and batteries are to be
stored for 24 hours at ambient temperature
(20 £5°C). /& S FE S AET242° CI A B
JE 6NN, SR JEIAE- 40£2°CIIREE
HRCE A DO/ o i A i 1) B K AT B
[ 4307 8. AnLAEFR10IK,  fJr B i il
1E20+£5°C R 5 i B 24 /N

For large cells and batteries the duration of
exposure to the test temperature extremes
should be at least 12 hours. /% T K HLLS, 7
el AR

JEUE AR 8] e 2> 124> /N

N/A
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Project No.: BCTC-LH170903544S

%#k/Clause

FrUEZE SR/ Requirement + Test

k3B [ Result

H5E/ Verdict

Cells and batteries meet this requirement if
there is no mass loss, no leakage, no venting,
no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell or
battery after testing is not less than 90% of its
voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

(RS HMRBAF G EOR: TolRESK. Tl

W TEM. T TR Ios K
G RS BRI S AT R AN T
HITFEE HUEFI90% . T3 5G T~ Fi s 777 T PR 25K
Anidi T 58 AR R F S A FRE

No leakage, no venting, no
disassembly, no rupture and no
fire. / o~ TLEM. T o
filt s TR UL K TCH KB B

The data see table 1.

[ A HAE WA

38.3.4.3

Test T.3: Vibration/#z3)

Cells and batteries are firmly secured to the
platform of the vibration machine without
distorting the cells in such a manner as to
faithfully transmit the vibration. The vibration
shall be a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz
and back to 7 Hz traversed in 15 minutes.
This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually
perpendicular mounting positions of the cell.
One of the directions of vibration must be
perpendicular to the terminal face. /¥ 5 420
R 2RI & Bl . JRLLEZRK
R, LATHzHGINE200Hz, 4R ik [E] 3]
THZ—MEIR, — MEARRE57) B X
i A=A EAHTE B [ EAEIA 120K, FE34
NI o e —ANRBN T [r 06 25 E ELAE i PR A
P i

The logarithmic frequency sweep shall differ
for cells and batteries with a gross mass of
not more than 12 kg (cells and small
batteries), and for batteries with a gross mass
of more than 12 kg (large batteries). /% T/
AN KT 12kg I it (FELERT /) BRI ) R T B
i 12kg L O L), X B AN A
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Project No.: BCTC-LH170903544S

%#k/Clause

FrUEZE SR/ Requirement + Test

k3B [ Result

H5E/ Verdict

For cells and small batteries: from 7 Hz a
peak acceleration of 1 gn is maintained until
18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total
excursion) and the frequency increased until
a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of
8 gn is then maintained until the frequency is
increased to 200 Hz. /5% T RS FA/ N, X
HAAIAN: INTHZIT IR PR RR 1 gni) e K hiis 2
HEREN18Hz, SR JF KRR CR+FFAE0.8mm
(M2 1.6mm) FEHE AT B3 B AN A
F|8gn (AL 50HZ), K5 K I FE R RFAE
8gn B R4 1 N £ 200Hz .

For large batteries: from 7 Hz to a peak
acceleration of 1 gn is maintained until 18 Hz
is reached. The amplitude is then maintained
at 0.8 mm (1.6 mm total excursion) and the
frequency increased until a peak acceleration
of 2 gn occurs (approximately 25 Hz). A peak
acceleration of 2 gn is then maintained until
the frequency is increased

to 200 Hz. /T Kk, XN : MW T7Hz
T ORFF 1 gn R B RN T FE B34 9 18Hz,
R G B IRIE (AR AE0.8mm (S fwA%1.6mm) FF
B BB B OIE LIRS 2gn (320K
25Hz), 45 R Id B R R AE2gn B B AR
Jn%200Hz.

N/A

Cells and batteries meet this requirement if
there is no leakage, no venting, no
disassembly, no rupture and no fire during the
test and after the test and if the open circuit
voltage of each test cell or battery directly
after testing in its third perpendicular
mounting position is not less than 90% of its
voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states./HL ALV AF A 2R : G
JRERR. CINI. TEM. Toom. iR
PARTCHE KNG s FEml i it I 10 %
JEAME T AT IF 6 L 990% . LI T HY
S 77 THT AR SRANE T 78 80 H s A R R e
b

No leakage, no venting, no
disassembly, no rupture and no

fire. / T, JCE M. T g
pRIEDYT DS

The data see table 1.
[ MAE R W

38.3.4.4

Test T.4: Shock/d;
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Project No.: BCTC-LH170903544S

%#k/Clause

FrUEZE SR/ Requirement + Test

k3B [ Result

H5E/ Verdict

Test cells and batteries shall be secured to
the testing machine by means of a rigid mount
which will support all mounting surfaces of
each test battery.

Each cell shall be subjected to a half-sine
shock of peak acceleration of 150 gn and
pulse duration of 6 milliseconds. Alternatively,
large cells may be subjected to a half-sine
shock of peak acceleration of 50 gn and pulse
duration of 11 milliseconds.

Each battery shall be subjected to a half-sine
shock of peak acceleration depending on the
mass of the battery. The pulse duration shall
be 6 milliseconds for small batteries and 11
milliseconds for large batteries. The formulas
below are provided to calculate the
appropriate minimum peak accelerations. /LA
Rl (02 (A A AR, A
FE it VL 12 22 32 VAR NG 52 09 150gn LA K Jhk
Zef [ Aems ) IEsz by, 4k, KALHIL/
PO 12 22 52 A N 52 9 50gn LA B Bk
SN (R 1 I ms I 2= IE 5% .

B> FRLHLAE 32 B> IR 5%ty A WA s
FERRT R R . TN L, BRRRE
LE B ZERD, X T ORI, kb [E]
MEZN. THRAH A AR R S B f»
AR I JE

Battery Minimum peak acceleration Pulse
duration

150 gn or result of formula

Small Acceleration(gn)= 100850
batteries V' mass & ms

Acceleration gn
whichever is smaller

50 gn or result of formula

30000

Large Acceleration(gn)=

s
batteries mass
Acceleration gn
whichever is smaller

11 ms

*Mass is expressed in kilograms

150gn
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Project No.: BCTC-LH170903544S

%#k/Clause

FrUEZE SR/ Requirement + Test

k3B [ Result

H5E/ Verdict

Cells and batteries meet this requirement if
there is no mass loss, no leakage, no venting,
no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell or
battery after testing is not less than 90% of its
voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[ RUESATR AT S 2K o ESR . TGN
W TEM. T TR Ios K
G RS BRI S AT R AN T
BT B R F190%

IR OR T RS 77 T PR SR AN IE T 58 TR S
%) ERLES R L o

No leakage, no venting, no
disassembly, no rupture and no
fire. / iR LEM. L.
ToH UL K o KB

Fo

The data see table 1.

[ IR WA

38.3.4.5

Test T.5: External short circuit/4h35 45 %

The cell or battery to be tested shall be shall
be temperature stabilized so that its external
case temperature reaches 57+4°C and then
the cell or battery shall be subjected to a short
circuit condition with a total external
resistance of less than 0.1 ohm at 57+4°C.
This short circuit condition is continued for at
least one hour after the cell or battery external
case temperature has returned to 57+4°C. /%
FR A il FE 5 € 257 +4°C,  LUME FF il sk
KIRFEILF|ST+4°C, SR JEHFE M IE AR A /N
O ARG L L B [T B AT R %, R Ah
FM LK 257 +4°C 2 Ja PR FFIT AR /N
PAEo

Cells and batteries meet this requirement if
their external temperature does not exceed
170 °C and there is no disassembly, no
rupture and no fire during the test and within
six hours after the test./HE &A1 A7 & 52
K AEMNRIRE A PR 2 JE 64NN, ARk
EAEIE170°C, FEHICo iR ToiRATE
HKRIR KA.

No disassembly, no rupture and
no fire during the test and within
six hours after the test./ZElliR i
L& Z JGe N, AR
BEAN170° C, FHES
filts TCWERATCHE KIMR KA

The data see table 1.

[ R EHE WAL

38.3.4.6

Test T.6: Impact / Crush/i&H/F[E

Test procedure — Impact (applicable to
cylindrical cells greater than or equal to 18
mm in diameter) /i (IE & T HAK TEEET
18mm AL 1)

[B 437 4% / cylindrical cells

Page 8 of 19%558713£1971



Project No.: BCTC-LH170903544S

%#k/Clause

FrUEZE SR/ Requirement + Test

k3B [ Result

H5E/ Verdict

The sample cell or component cell is to be
placed on a flat smooth surface. A 15.8
mmz0.1mm diameter, at least 6 cm long, or
the longest dimension of the cell, whichever is
greater, Type 316 stainless steel bar is to be
placed across the centre of the sample. A 9.1
kg+0.1 kg mass is to be dropped from a
height of 61+£2.5 cm at the intersection of the
bar and sample in a controlled manner using
a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass.
The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees
from the horizontal supporting surface. /&£
ai A — B B K —EARN
15.8 mm+ 0.1mm, KEA/NT6ecmi3164
PN R S P R E S, B B N9.1
kg+0.1 kg E ) M61+2.5 co ) 1 JE T 171K i

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the
15.8 mm+0.1mm diameter curved surface
lying across the centre of the test sample.
Each sample is to besubjected to only a
single impact. /4 Z&H IFE S, HHR 5 -F
H PRI -PAT I S5 MR R 0 A2 15.8
mmz0.1mm?%5 i RN E . &

i A2 K

Test Procedure — Crush (applicable to
prismatic, pouch, coin/button cells and
cylindrical cells not more than 18 mm in
diameter). /55 & (EH THEAETE . 2R, BEM/
A1 F AR ELAR AN I 1 8mm ) [ AR T FRES)

[ A% HCs / eylindrical cells

N/A

A cell or component cell is to be crushed
between two flat surfaces. The crushing is to
be gradual with a speed of approximately 1.5
cm/s at the first point of contact. The crushing
is to be continued until thefirst of the three
options below is reached. /5 i /L BTN
L AH e, HEH BN, (e — M
il i b R EE KL 91.5emls. B R RFSLIE
17, HBHIR =Rz —

N/A

he applied force reaches 13 kN+0.78 kN;
[t Jin /7155113 kN£0.78 kN

N/A

(b) The voltage of the cell drops by at least
100 mV; /4 i FL S T 2222 100mV

N/A

(c) The cell is deformed by 50% or more of its
original thickness. /LR T2 1A 5 46 5 P 1)
50%LL F.

N/A

Page 9 of 19559713£1971



Project No.: BCTC-LH170903544S

%#k/Clause

FrUEZE SR/ Requirement + Test

k3B [ Result

H5E/ Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A
button/coin cell shall be crushed by applying
the force on its flat surfaces. For cylindrical
cells, the crush force shall be applied
perpendicular to the longitudinal axis. /# 7
BRARIR RS LM AR  F — THI Bti s . ZH411/A8 T
T N AP E S T s AT T N2 A 5
il 2 L PR 7 I i

N/A

Each test cell or component cell is to be
subjected to one crush only. The test sample
shall be observed for a further 6 h. The test
shall be conducted using test cells or
component cells that have not previously
been subjected to other tests./&F M # 2
HEa, JFHRAERZ —tE. LSRG
I it B B ML 526/ N

N/A

Cells and component cells meet this
requirement if their external temperature does
not exceed 170°C and there is no
disassembly and no fire during the test and
within six hours after this test. /it & B

K AEMNRIE L LA 2 JE6A N, SRR
REAEIE170°C, Hf HIH M E KR
KA.

No disassembly and no fire.

IR, ToE KGR

The data see table 2.
1 W E i W22,

38.3.4.7

Test T.7: Overcharge/id 75 1

N/A

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The
duration of the test shall be 24 hours. The
minimum voltage of the test shall be as
follows: /7E= T, LA2f% 118 i B FR 1 B
RFFEE7E L B A i FE HL, KIS ) D924 /)8
o PRI REI T

N/A

(a) When the manufacturer's recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the
lesser of two times the maximum charge
voltage of the battery or 22V/. /i il 7 2 Ak
(78 HL LR AR 18V, AR £ /N 78 HL L
2 1) 3 PR R ) o K 7 L, L s ) A £
Fe 22V HIBUNE

N/A

(b) When the manufacturer's recommended
charge voltage is more than 18V, the
minimum voltage of the test shall be 1.2 times
the maximum charge voltage. /21 5 ] it 7 &,
PRI 70 B B IR AR 18V, AR e/ 78 L H
JE L% A2 132 T B AR I B K e FR LR 1112

f&

N/A

Page 10 of 1955105{3£1971



Project No.: BCTC-LH170903544S

%#k/Clause

FrUEZE SR/ Requirement + Test

45 8 | Result H5E/ Verdict

There is no disassembly and no fire during
the test and within seven days after the test. /

FEMR A R TERIRT RN, B TC 7 A
T KD G

No disassembly and no fire.
1TEorfk, T KGR .
N/A
The data see table 3.
1IN E s W3,

38.3.4.8

Test T.8: Forced discharge/7& /5 .

Each cell shall be forced discharged at
ambient temperature by connecting it in series
with a 12V D.C. power supply at an initial
current equal to the maximum discharge
current specified by the manufacturer. /£ = iz
T, A ISR 1 2V B IR BT
SRR, H B A R RS A RS A FRLIR
DNy 32 P R FR) B KPR L UL

The specified discharge current is to be
obtained by connecting a resistive load of the
appropriate size and rating in series with the
test cell. Each cell shall be forced discharged
for a time interval (in hours) equal to its rated
capacity divided by the

initial test current (in ampere). /45 & HIJ3CE R
Ui I A IBCAE IR RS b S T KNI 2R
FESRIRAT, B I SR BRI [E] (N )
NBIUE 25 BB ARIAR B (2 55) -

There is no disassembly and no fire during
the test and within seven days after the test./

FEMB A X TE IR TR, B IC 7 i A
T KGR

No disassembly and no fire.

ITEor R RTEHR KR KA

The data see table 4.
1 W L 24

Page 11 of 1955117135197



<! Project No.: BCTC-LH170903544S

T.1. Altitude simulation= il

Pre-testiX L il After testiti 5 Mass Voltage after
Thestate |, Mass | Voltage | Mass | Voltage | loss testVoltage | gyt
of cells ‘ g g e pre-test
Pempas | Y| ORE | WK R | mE | REIER) g s e |
(9) (V) (9) (V) () | B e (%)
C1# | 44104 | 4169 | 44.006 | 4.162 | 0.018 99.832 Pass &%
Co# | 44.118 | 4172 | 44112 | 4171 0.014 99.976 Pass &%
Atfirst | C3# | 43.902 | 4.168 | 43.897 | 4.162 | 0.011 99.856 Pass &
Cﬁﬁ'@'” Ca# | 44.096 | 4.166 | 44.091 | 4.164 | 0.011 99.952 Pass&t
charged | C5# | 44.098 | 4171 | 44.092 | 4.168 | 0.014 99.928 Pass &
%iti',@%m Co# | 44.096 | 4173 | 44.001 | 4172 | 0.011 99.976 Pass &1
BEMsE4 | CT# | 44.041 | 4174 | 44.036 | 4.171 0.011 99.928 Pass &%
FEHL C8# | 44.039 | 4.164 | 44.032 | 4.159 0.016 99.880 Pass&r %
CO# | 44.085 | 4170 | 44.082 | 4.165 | 0.007 99.880 Pass &%
C10# | 44.086 | 4.176 | 44.081 | 4172 | 0.011 99.904 Pass &%

Notes #E#: Atmospheric pressure K< #::1.013 X 10°Pa, Ambient temperature #4545 fi¥: 23.3°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

Mk)E, mibRER. RS, KRR REGRARE K.

T.2. Thermal testiE E iR

Pre-testiX % iif After testit % 5 Mass Voltage after
The state |, Mass | Voltage | Mass | Voltage | loss testVoltage |~ gy,
of cells ‘ g g o pre-test
R SR 2 G5 [Gig=s ENEN Fig=s HUE | BUERBUR RIS 5 U/t a5
(9) (V) (9) (V) (%) | nri i (%)
Cl# | 44096 | 4162 | 440901 | 4158 | 0.011 99.904 Pass 2 Hs
C2# | 44112 | 4171 | 44108 | 4169 | 0.009 99.952 Pass 24
S‘C‘;gsla C3# | 43.897 | 4162 | 43893 | 4159 | 0.009 99.928 Pass 2 #s
fully C4# | 44.091 | 4164 | 44.087 | 4160 | 0.009 99.904 Pass 2 i
"Q;“;?eid C5# | 44.092 | 4168 | 44.086 | 4.162 | 0.014 99.856 Pass 2 #s
% Aok | Ce# | 44001 | 44172 | 44087 | 4169 | 0.009 99.928 Pass 2 Hs
WRMZES | c7# | 44.036 | 4.171 | 44.031 | 4.167 0.011 99.904 Pass &
i C8# | 44.032 | 4159 | 44.026 | 4152 | 0.014 99.832 Pass s
Co# | 44.082 | 4165 | 44079 | 4160 | 0.007 99.880 Pass s
C10# | 44.081 | 4172 | 44076 | 4167 | 0.011 99.880 Pass i

Notes 1 #: Atmospheric pressure K< #::1.013 X 10°Pa, Ambient temperature #4545 fi¥: 23.3°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MkJE, ibRER. RS, KRR REZRATARE K.

Page 12 of 1955127351971



<! Project No.: BCTC-LH170903544S

T.3. Vibration#zz)

Pre-testi 5 fif After testid i 5 Mass Voltage after
Thestate | No. | Mass | Voltage | Mass | Voltage | 0SS testVoltage | gyaps
of cells ‘ 9 g o pre-test
Pemikas | S| R | BIE | R | IR REBR g o e | 5
(@) (V) (9) (V) (%) | B e (%)
C1# | 44.091 | 4158 | 44.087 | 4.156 0.009 99.952 Pass &%
C2# | 44108 | 4.169 | 44.096 | 4.168 0.027 99.976 Pass
At first C3# | 43.893 | 4.159 | 43.887 | 4.157 0.014 99.952 Pass
Cyfﬁ'"e};i” Ca# | 44.087 | 4160 | 44071 | 4153 | 0.036 99.832 Pass &%
charged | C5# | 44.086 | 4.162 | 44.083 | 4.157 0.007 99.880 Pass
%itﬁlf‘;im Cé# | 44.087 | 4.169 | 44.083 | 4.163 0.009 99.856 Pass
HifE sz 4 | CT# | 44.031 | 4167 | 44.026 | 4.163 0.011 99.904 Pass %
FEH C8# | 44.026 | 4.152 | 44.017 | 4.149 0.020 99.928 Pass
CO# | 44.079 | 4.160 | 44.073 | 4.156 0.014 99.904 Pass
C10# | 44.076 | 4.167 | 44.072 | 4.163 0.009 99.904 Pass

Notes 7E%: Atmospheric pressure K< £ #£:1.013 X 10°Pa, Ambient temperature ¥4 & 23.3°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

M), mibARBR. RS REE . RPGRARE K.

T.4. Shockiy
Pre-testiX L il After testidi 5 Mass Voltage after
The state |, Mass | Voltage | Mass | Voltage | loss test/Voltage Status
of cells ‘ g g s pre-test
Fegakas | RT | ORE | OBIE | R AR IR g e | B
(9) (V) (9) (V) () | B e (%)
C1# | 44.087 | 4.156 | 44.081 | 4.153 0.014 99.928 Pass& %
C2# 44.096 4.168 44.092 4.168 0.009 100.00 Pass&#%
At first C3# 43.887 4.157 43.882 4.153 0.011 99.904 Pass&#%
%ﬁ'@‘” C4# | 44.071 | 4153 | 44.063 | 4150 | 0.018 99.928 Pass 2%
charged | C5# | 44.083 | 4.157 | 44.076 | 4.156 0.016 99.976 Pass& %
% itﬁlf‘;;m Co# | 44.083 | 4.163 | 44.079 | 4160 | 0.009 99.928 Pass £
M4 | CT# | 44.026 | 4.163 | 44.021 | 4.163 0.011 100.00 Pass& %
T C8# | 44.017 | 4.149 | 44013 | 4.145 0.009 99.904 Pass& %
Co# | 44.073 | 4.156 | 44.072 | 4.152 0.002 99.904 Pass& %
C10# | 44.072 | 4.163 | 44.067 | 4.160 0.011 99.928 Pass& %

Notes VE%: Atmospheric pressure K< £ 7:1.013 X 10°Pa, Ambient temperature i & 23.3°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

WG, ERER. RS R REBZRAARE K.
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T.5. External short circuit #1345 2%

Project No.: BCTC-LH170903544S

The state of cells No. External Peak temperature(C) Status
FEmRAS 95 Pt R T B¢ e Tl (°C) 4

C1# 80.1 Pass &t

C2# 80.6 Passtrik

C3# 81.3 Pass&ik

At first cycle,in Ca# 81.7 Pass &t

fully charged C5# 82.3 Pass &%
States

N8 JE B 5 Co6# 80.9 Pass & i

R C7# 81.4 Pass &%

C8# 81.2 Pass &t

Co# 82.3 Pass&ik

C10# 80.5 Pass&ik

Notes & #&: Atmospheric pressure K< JE #:1.013 X 10°Pa, Ambient temperature ¥ 135 fif: 57°C
There is no disassembly, no rupture and no fire within six hours after test.

R AET S 6/ PR AR . KRB, RiE K

T.6. Impact /#&d;

The state of cells No. External Peak temperature(C) Status
FEaRAS 95 P R T #¢ el () AP
C11# 87.2 Pass &tk
At first cycle at 50% N
of the design rated C12# 86.9 Pass it
Capacity
. C13# 871 Pass?&
AT assi i
0/ MLt o s L
S0% L AL C14# 88.1 Pass
C15# 87.4 Passtiik

Notes 1:#%: Atmospheric pressure K% #:1.013 X 10°Pa, Ambient temperature ¥ 135 Ji#: 23.3°C
There is no disassembly, no rupture and no fire within six hours after test.

R AE TR 6/ YRR R K.
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T.7. Overchargeid # B8

Project No.: BCTC-LH170903544S

The state of cells No. Status
BER IR e s
At first cycle,in - -
fully charged - e
States - —
BRI e R _ _
After 50 cycles ending in - -
fully charged states -- --
TR, 5% - —
ATH _ _
T.8. Forced discharge3& i3 H
The state of cells No. Status
FEARES YT gk

C16# Pass&#%

C17# Pass&#%

C18# Pass&#%

At first cycle,in C19# Pass £ it

fully discharged C20# Pass &%

States C21# Pass&ri

%#/l\?ﬁb& EE}% ﬁﬂﬁ:éﬁk% C22# Passéﬂ‘%

C23# Pass& %

C24# Pass&#%

C25# Pass&#%

C26# Pass&#%

C27# Pass&#%

C28# Pass& %

After 50 cycles ending in C29# Pass £ it

fully discharged states C30# Pass &%

fFAREE NG, 5% C31# Pass&ik

gL Ca2# Pass &t

C33# Pass&ik

C34# Pass&#%

C35# Pass&ig

Notes {E:8: Atmospheric pressure K% #:1.013 X 10°Pa, Ambient temperature 455 J#: 23.3°C
There is no disassembly and no fire during the test and within seven days after the test.

HUEE U B A AT IS 7 R AR A, R K.
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Project No.: BCTC-LH170903544S

¥ 5 B ¥ /Photo Documentation:
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Fig. 2
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Project No.: BCTC-LH170903544S

I
B 3 4 5 6 7 §

Fig. 3
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RIG AN 2% %575 5 | Test Equipment List:

Project No.: BCTC-LH170903544S

Vs
= 4P = ZIKKJ\{%}EH
FT\E’ { E:ﬁ;;é Z % | Equipment name 5 | Type Used
. (V)
1. BCTC-B001 | #R&hiAL:HL / Vibration Tester EV103 N,
. N, Ay A
2. BCTC-B002 jéﬁffei:&gﬂm / HSKT10mm/0.01mm J
) Simulation Tester
4, BCTC-B004 | Hh#ALEIRLAHL / Projectile Tester | GX-6053
5. BCTC-B005 | Hjh#H ik 564 / Oven Tester GX-3020-B
WA TG B ARG /
6. BCTC-BOOG Thermal Control Short Tester GHe6po0-B v
BCTC-B0O7 HL Yt A rp iR B ATL / GX-5066
Impact Tester
8. BCTC-B008 | Hijthd & iX4:HL / Crush Tester GX-5067 N,
o I Y R 56 A/ Forced
BCTC-BOO9 Internal Short Circuit Tester GX-6055-C
(m} M vE Mg vE Paran
10. |BcTc-Bot0 | MREAMRIEI AL / GX-3000-80LT J
Temp & Humi. Chamber
11. | BCTC-BO11 | BAEBRIEWLIAL / GX-6050-A
) Packaging Drop Tester
12. | BcTcBO12 | BRI A M BB B W /) 5y Fgogo
) Explosion Chamber
Kty 6E FCHHAN /
13. BCTC-B015 Charging and Discharge Tester PBTS-20V5A v
14 BCTC-BO17 FE b PN BH IR / Battery Internal RV-200/400
) Resistance Tester
15. BCTC-B018 | HFKk°F / Electric Scale LQ-A3003 N
16. BCTC-B020 | HiifaJkH i / DC Power Supply | 12050KD
17. BCTCO019 DCH, T 4% / DC Electric Load IT8512

e ARG s AR T E RS I A .

Remark: The above equipment are within the calibration cycle.
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< ! Project No.: BCTC-LH170903544S

=3=
= B
STATEMENT

1. ARG Z RS0 ZE30 T AR E L E4rk.

The equipment lists are traceable to the national reference standards.

2. BMRERAZEAZREDAMNE, RERS L4,
The test report can not be partially copied unless prior written approval is issued from
our lab.

3. ERME “BMERAF” Ko

The test report is invalid without stamp of laboratory.

4. BERLD, MEAREF K
The test report is invalid without signature of person(s) testing and authorizing.

5. A RAM b 4k RAXSKT PRAS M A & ) 2o

The test process and test result is only related to the Unit Under Test.

6. AEBREWREIREF4E150/1EC1702547 £ 69 & K,
The quality system of our laboratory is in accordance with ISO/IEC17025.

7. It ABEHFN, TEKIRELEE1S RAMAELPIF, @&
R T IHE,
If there is any objection to report, the client should inform issuing laboratory within 15
days from the date of receiving test report.

Hhk: PRYIT T 22 DXAR AT TE M Sk p DA [l — 2% S 0 oMl [l BAR AR TR 1 A5 20% K 5K B S BegmAg/P.C.: 518103
Address: BCTC Building & 1-2F, East of B Building, Pengzhou Industrial, Fuyuan 1st Road, Qiaotou
Community, Fuyong Street, Bao’an District, Shenzhen, China

FLi%E/TEL: 400-788-9558 fEH/FAX: 0755-36882589
31/ Web.: http://www.bctc-lab.com.cn ML T{Z48/E-Mail: bct@bctc-lab.com.cn
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